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WETEEAT R SRR RO AR AR
Company Name APAQ TECHNOLOGY CO.,LTD
shown on Report

#o Hk HRERTT RISARL R = 286 5% 4 12
Address 4F.,NO.2 & 6, KEDONG 3RD RD., CHUNAN SCIENCE PARK, MIAOLI COUNTY

350, TAIWAN ,( R.O.C.)
PUT RISz A dn B S B HH B B FR I e

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the applicant

4tk 5L 478 Final Product Name  Conductive Polymer Hybrid Aluminum Solid Capacitors(Surface Mount Type)

s H 2021.11.19

Sample Received Date Nov. 19, 2021

et 2 2021.11.19-2021.11.24 < %
Testing Period Nov. 19, 2021 to Nov. 24, 2021 ,%f:@@w
TR TRBEE P E0K, BATRACE R HIEE(PD), $#8(Cd), “R(HQ), 7<{EES(Cr(

§ F
@RE TESTy,

%5 IZE(PBBS), %)% _Ef(PBDES), #f% _HIfi%M5(DBP, BBP, DEH
DIBP), #(F), A(Cl), J&(Br), Wi()AETHE -

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP), Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (1) in the submitted
sample(s).

PRI ARG R ASRTH:

Test Method/Test Result(s) Pleaserefer to the following page(s).

P T e, e

%

RER

nspection & T

by Reviewed by
#t i3 H il
Approved by 'E:%\—‘ 25 Date 2021.11.24
PR EL
H iR 4CH Lab Manager
No. T172792635
B TS T 1351 5%
i20(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang Digtrict, Shanghai, China

S
ey

Irspection & Testing Servies

vw.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No.  A2210480387103E

PUT RIS A i R R {5 5 E R S SR L RS

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

®2H #18H
Page 2 of 18

the applicant
= deTea i At 5| S 4mok -1 ok
Sample No. Sample Name(s) Reference Report No. -Sample No.
001 Sealing Material A2210480387101E-001
002 Lead Wire (RPSS) A2210480387101E-002
003 Anode Foil A2210480387101E-003
004 Cathode Fail A2210480387101E-004
005 Separator Paper A2210480387101E-005
006 Fixing tape A2210480387101E-006
007 Aluminum Can A2210480387101E-007
008 Printing Ink Red A2210480387101E-008
009 Electrolyte /
010 Base A2210480387102E-010
it

ERAE R ES [ HBIRAVE ARG - AR PRI - “Ban ot S NG R R B/ 51 E R BIEry
“S &R IR MY IS K E A -

Remark:

The samples with the reference information in the table above are non-tested in this report. According to the
client’s statement, test results and the photos of the " Sample No." column reference to "Reference Report
Number - Sample No." column.

Hotline:400-6788-333

E-mail:info@cti-cert.com

Complaint call:0755-3368170

0 Complaint E-mail:complaint@cti-cert.com
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Report No. A2210480387103E Page 3 of 18
e H4kIE Test Method
HETE H il FWapEs HElEES
Tested Item(s) Test Method M easured Equipment(s)
% Lead (Pb) IEC 62321-5:2013 ICP-OES
#% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
K Mercury (Hg) |EC 62321-4:2013+AMD1:2017 CSV ICP-OES
. IEC 62321-7-1:2015 UV-Vis
N {E$% Hexavalent Chromium (Cr(V1))
|IEC 62321-7-2:2017 UV-Vis
2 B 7% Polybrominated Biphenyls
IEC 62321-6:2015 GC-MS
(PBBS)
2% 5 — 7Kt Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS
Ethers (PBDES)
HR — Hlig s Phthalates (DBP, BBP,
IEC 62321-8:2017 GC-MS
DEHP, DIBP)
7% EN 14582:2016
%8, Fluorine (F) IC
Refer to EN 14582:2016
7% EN 14582:2016
&, Chlorine (Cl) IC
Refer to EN 14582:2016
7% EN 14582:2016
& Bromine (Br) IC
Refer to EN 14582:2016
7% EN 14582:2016
fifl 1odine (1) IC
Refer to EN 14582:2016
K HIGE B Test Result(s)
N &EE Result .
SISREH Tested Item(s) & J5 MR HAFR MDL
001 002 003
#15 Lead (Pb) 14 mg/kg N.D. N.D. 2 mg/kg
#% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg
K Mercury (Hg) N.D. N.D. N.D. 2 mg/kg
. N.D -- N.D 8 mg/k
7~E$% Hexavalent Chromium (Cr(V1)) = kg
= N.D. -- 0.10 ug/cn? (LOQ)
Hotline:400-6788-333  www.cti-cert.com  E-mail:info( Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Test Report

F4H HIBH

Report No. A2210480387103E Page4 of 18
N &EE Result .
HEREE Tested Item(s) & J53EMRHIFR MDL
004 005 006
4% Lead (Pb) N.D. N.D. N.D. 2 mg/kg
#% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg
K Mercury (Hg) N.D. N.D. N.D. 2 mg/kg
. N.D. N.D. N.D. k
7~E#% Hexavalent Chromium (Cr(V1)) 8 mgkg
-- -- -- 0.10 pg/cn? (LOQ)
; &R Result .
HATEH Tested Item(s) a J73EM PR MDL
007 008 009
4% Lead (Pb) N.D. N.D. N.D. 2 mg/kg
#% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg
K Mercury (Hg) N.D. N.D. N.D. 2 mg/kg
. -- N.D. N.D. 8 k
7~E$% Hexavalent Chromium (Cr(V1)) = mykg
N.D. - - 0.10 pg/c? (LOQ)
; &R Result N
HEREE Tested tem(s) & o J5IEMRHIFR MDL
% Lead (Pb) N.D. 2 mg/kg
#% Cadmium (Cd) N.D. 2 mg/kg
K Mercury (Hg) N.D. 2 mg/kg
NE#E Hexavalent Chromium (Cr(V1)) N.D. 8 mykg
-- 0.10 pg/cn? (LOQ)
Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No. A2210480387103E Page 5 of 18
HIERTE H Tested Item(s) SR Result 775k R MDL
oL | 003 | oo4

%81 Polybrominated Biphenyls (PBBS)

YRR Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg
ORISR Dibromobiphenyl N.D. N.D. N.D. 5 mg/kg
=R Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg
VIR Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg
TR Pentabromobi phenyl N.D. N.D. N.D. 5 mg/kg
7RI Hexabromobiphenyl N.D. N.D. N.D. 5 mg/kg
IR Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg
JURIZR Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg
TR Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg
8% Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg
HIERTE H Tested Item(s) SR Result 775k R MDL

05 | o006 | o008

%81 Polybrominated Biphenyls (PBBS)

YRR Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg
ORISR Dibromobiphenyl N.D. N.D. N.D. 5 mg/kg
=R Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg
VI RIS Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg
RIS Pentabromobi phenyl N.D. N.D. N.D. 5 mg/kg
7RI Hexabromobiphenyl N.D. N.D. N.D. 5 mg/kg
R Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg
JURIZR Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg
TR Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg
+ 852K Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg

Hotline:400-6788-333 www cer E-mail:info@ Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

4 —

| it 11
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W dmst  A2210480387103E £ 6H 18K
Report No. A2210480387103E Page 6 of 18
HIERTE H Tested Item(s) SR Result 775k R MDL
009 | 010

%81 Polybrominated Biphenyls (PBBS)

YRR Monobromobiphenyl N.D. N.D. 5 mg/kg
ORISR Dibromobiphenyl N.D. N.D. 5 mg/kg
=R Tribromobiphenyl N.D. N.D. 5 mg/kg
VIR Tetrabromobiphenyl N.D. N.D. 5 mg/kg
TR Pentabromobi phenyl N.D. N.D. 5 mg/kg
7RI Hexabromobiphenyl N.D. N.D. 5 mg/kg
IR Heptabromobiphenyl N.D. N.D. 5 mg/kg
JURIZR Octabromobiphenyl N.D. N.D. 5 mg/kg
TR Nonabromobiphenyl N.D. N.D. 5 mg/kg
+ 852K Decabromobiphenyl N.D. N.D. 5 mg/kg
HIERTE H Tested Item(s) e R 775k R MDL

oL | 003 | oo4
%8 %R Polybrominated Diphenyl Ethers (PBDES)
— R 2K Monobromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
R IKM Dibromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
=R TR Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
VOE — KM Tetrabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
TR 2K Pentabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
7R TR Hexabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
)8 — 2Kt Heptabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
JUR 2K Octabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
J1R 2K Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
8 — 2Kt Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
Hotline:400-6788-333 www cer Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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HIERTE H Tested Item(s) SR Result 775k R MDL
005 | o006 | o008

%8 % Polybrominated Diphenyl Ethers (PBDES)

— R 2K Monobromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
R IKM Dibromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
=R TR Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
VOE — 7K Tetrabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
TR 2K Pentabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
7R TR Hexabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
)8 — 2Kt Heptabromodi pheny! ether N.D. N.D. N.D. 5 mg/kg
JUR 2K Octabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
J1R 2K Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
8 — 2K Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
SHERIEH Tested Item(s) R TR R MDL

009 | 010

%8 % Polybrominated Diphenyl Ethers (PBDES)

— R 2K Monobromodi phenyl ether N.D. N.D. 5 mg/kg
R IKM Dibromodiphenyl ether N.D. N.D. 5 mg/kg
=R TR Tribromodiphenyl ether N.D. N.D. 5 mg/kg
VOE — 2K Tetrabromodi phenyl ether N.D. N.D. 5 mg/kg
TR 2K Pentabromodi phenyl ether N.D. N.D. 5 mg/kg
7R TR Hexabromodi phenyl ether N.D. N.D. 5 mg/kg
)8 — 2Kt Heptabromodi phenyl ether N.D. N.D. 5 mg/kg
JUR 2K Octabromodiphenyl ether N.D. N.D. 5 mg/kg
J1R 2K Nonabromodiphenyl ether N.D. N.D. 5 mg/kg
8 — 2K Decabromodiphenyl ether N.D. N.D. 5 mg/kg

Hotline:400-6788-333  www.cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

-7 ~a
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Page 8 of 18

FFRIHH Tested Item(s)

&EE Result

001

| o003

004

JiAEm R MDL

R _HEERs Phthalates (DBP, BBP, DEHP, DIBP)

AR H[B Tl Dibutyl phthalate
(DBP) CAS#:84-74-2

N.D.

N.D.

N.D.

50 mg/kg

R T HINE T AR Al Butyl benzyl
phthalate (BBP) CASH#:85-68-7

N.D.

N.D.

N.D.

50 mg/kg

R R (2 ZF)
Di-(2-ethylhexyl) phthalate (DEHP)
CAS#117-81-7

N.D.

N.D.

N.D.

50 mg/kg

R " HIfE 52 T fis Diisobutyl
phthalate (DIBP) CAS#:84-69-5

N.D.

N.D.

N.D.

50 mg/kg

SRR H Tested Item(s)

&EE Result

005

| 006

008

JAEm R MDL

W _H RS Phthalates (DBP, BBP, DEHP, DIBP)

AR HB Tl Dibutyl phthalate
(DBP) CAS#:84-74-2

N.D.

N.D.

N.D.

50 mg/kg

R T HINE T AR Al Butyl benzyl
phthalate (BBP) CASH#:85-68-7

N.D.

N.D.

N.D.

50 mg/kg

AR R (2- ZF)
Di-(2-ethylhexyl) phthalate (DEHP)
CAS#117-81-7

N.D.

N.D.

N.D.

50 mg/kg

R " HIfE 52 T fis Diisobutyl
phthalate (DIBP) CAS#:84-69-5

N.D.

N.D.

N.D.

50 mg/kg

E-mail:info

@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com

-~ F
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HE4m9t  A2210480387103E F£9H #18H
Report No. A2210480387103E Page 9 of 18
HIERTE H Tested Item(s) SR Result 775k R MDL
009 | 010
FHE _HEERs Phthalates (DBP, BBP, DEHP, DIBP)
Hi—FFE— T Dibutyl phthalate N.D. N.D. 50 mg/kg
(DBP) CAS#:84-74-2
MR B AR AR Butyl benzyl ) N.D. 50 mg/kg
phthalate (BBP) CAS#:85-68-7
IR . (2- 25 i
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. 50 mg/kg
CASH:117-81-7
M —F—3 T Diisobutyl N.D. N.D. 50 mg/kg
phthalate (DIBP) CAS#:84-69-5
HIERTE H Tested Item(s) e i 775k R MDL
002 | 007
%81 Polybrominated Biphenyls (PBBS)
— R Monobromobiphenyl N.D. N.D. 5 mg/kg
ORISR Dibromobiphenyl N.D. N.D. 5 mg/kg
=R Tribromobiphenyl N.D. N.D. 5 mg/kg
VIR Tetrabromobiphenyl N.D. N.D. 5 mg/kg
TR Pentabromobi phenyl N.D. N.D. 5 mg/kg
7RI Hexabromobiphenyl N.D. N.D. 5 mg/kg
R Heptabromobiphenyl N.D. N.D. 5 mg/kg
JURIZR Octabromobiphenyl N.D. N.D. 5 mg/kg
TR Nonabromobiphenyl N.D. N.D. 5 mg/kg
+ 852 Decabromobiphenyl N.D. N.D. 5 mg/kg

E-mail:info

@cti-cert.com

Complaint call:0755-3368170

Complaint E-mail:complaint@cti-cert.com

D “ F
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W dmst  A2210480387103E % 10H 18 H
Report No. A2210480387103E Page 10 of 18
HIERTE H Tested Item(s) SR Result 775k R MDL
002 | 007
%78 Wt Polybrominated Diphenyl Ethers (PBDES)
— R 2K Monobromodi phenyl ether N.D. N.D. 5 mg/kg
R IKM Dibromodiphenyl ether N.D. N.D. 5 mg/kg
=R TR Tribromodiphenyl ether N.D. N.D. 5 mg/kg
VOE — 7K Tetrabromodi phenyl ether N.D. N.D. 5 mg/kg
TR 2K Pentabromodi phenyl ether N.D. N.D. 5 mg/kg
7R TR Hexabromodi phenyl ether N.D. N.D. 5 mg/kg
)8 — 2Kt Heptabromodi pheny! ether N.D. N.D. 5 mg/kg
JUR 2K Octabromodiphenyl ether N.D. N.D. 5 mg/kg
J1R 2K Nonabromodiphenyl ether N.D. N.D. 5 mg/kg
8 — 2K Decabromodiphenyl ether N.D. N.D. 5 mg/kg
SHERIEH Tested Item(s) R TR R MDL
002 | 007
FHE _HEERs Phthalates (DBP, BBP, DEHP, DIBP)
#i—FFER— T Dibutyl phthalate N.D. N.D. 50 mg/kg
(DBP) CAS#:84-74-2
FRAS TR AT AE Butyl benzyl ) N.D. 50 mg/kg
phthalate (BBP) CAS#:85-68-7
IR . (2- 25 i
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. 50 mg/kg
CAS#117-81-7
M —FE—3 T Diisobutyl N.D. N.D. 50 mg/kg
phthalate (DIBP) CAS#:84-69-5
Hotline:400-6788-333 www cer E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

N AN Y
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WwE4mIE A2210480387103E FUH HI18H
Report No. A2210480387103E Page 11 of 18
N &EE Result .
SABATE H Tested Item(s) & J5sERR HHFR MDL
001 005 006
7, Fluorine (F) 93 mg/kg N.D. N.D. 10 mg/kg
187 563
£ Chlorine (Cl N.D. 10 ki
£ (Ch e . mg/kg
72 Bromine (Br) N.D. N.D. N.D. 10 mg/kg
it lodine (1) N.D. N.D. N.D. 10 mg/kg
N &5 Result .
JABAIEE Tested Item(s) & D5 R MDL
008 009 010
# Fluorine (F) N.D. N.D. 77 mg/kg 10 mg/kg
111
£ Chlorine (Cl N.D. N.D. 10 mg/k
2 (ChH mgkg g/kg
7 Bromine (Br) N.D. N.D. N.D. 10 mg/kg
filt lodine (1) N.D. N.D. N.D. 10 mg/kg

/ARSI Sample/Part Description

001
002
003
004
005
006
007
008
009
010

S YARE Black plastic
SR 4% Silvery metal

H % ZH 4B Metal with grey coating
A HB 0S4 E Metal with black coating

H 4% White paper

[ 2 A A PR B White translucent plastic film and adhesive

$F{4: )& Silvery metal
4 EVE 8 Red paste

2R Black liquid
M E ¥R Black plastic

Hotline:400-6788-333

E-mail:info@cti-cert.com

Complaint call:075

5-33681700

Complaint E-mail:complaint@cti-cert.com

ry
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CTI IE 18

SR
Report No.

st

Remark:

Hotline:400-6788-333

Rl &
Test Report

A2210480387103E
A2210480387103E

BRORISS, 88, RIBRCESAME -

-N.D.= Fhat (NATTERH RS E RIR)

-mg/kg = ppm= HE T2 —

-LOQ = FERBIR » AEKIE R 0.10 pglem’
SVNTESSHERE /N 0.10 pglen?, BESLARAR N ES -

F 12 5 H 18 H
Page 12 of 18

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm’
-YThe sample is negative for Cr(VI) — The Cr(V1) concentration is below 0.10 pg/cm?. The coating

is considered a non-Cr(V1) based coating.

vw.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33

681700

Complaint E-mail:complaint@cti-cert.com
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HELRIT A2210480387103E % 13 H 18 H
Report No.  A2210480387103E Page 13 of 18

RAUAUE Test Process
1. ¢ Lead (Pb), & Cadmium (Cd)

bR 2 PLACKfE s SRS
Weigh sample and place it i : e
dghsampleand placeit M ) 14 cigestionreagent | Digest the sample
FABRAL/ e -
| EHopREm (o RE
Dry Ashing/ Residue

Fi ICP-OES FEE KBTS Alkali Fusion/ A
Analyzed by deionized water

ICP-OES 7T

Solution
2. & Mercury (Hg)

B M TR R A s S fiR R TEGVURE T i m B A o
Weigh js%ilr%plt-:f aﬁd/place itina :> jm_j\/é%uﬁﬁj :'> Dig}est/ sgmple in rr/1i crowj;at?/lieI

mi crowave di gestion vessel Add digestion reagent digestion oven

EELE =Vl =t pa]
- SRR — BE |
Alkali Fusion/ Residue
FJ ICP-OES Fol K A Acid Dissolution A
PaKiiy <:| Make up with /1\': Filtration

Analyzed by deionized water

ICP-OES 75T

Solution

Ny, >~

e g
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HELRIT A2210480387103E %14 H H18 H
Report No.  A2210480387103E Page 14 of 18

3. A fE#% Hexavalent Chromium (Cr(VI))
(1) 1EC 62321-7-1:2015

o LS FH3B7KZEHL SEE NG s o
B s i (e SL TR © 7k = 1ot AmL) RN FR A

Takeaportionof | —— Extraction with boilingwater (The [ Filter andremove

volumeis1cm’to 1 mL)

the sample ratio of sampl earea to boiling water the sample

F UV-Vis 73 H71

Analyzed by UV-Vis

IIIREE R

(—  Addtestsolution K—

(2) IEC 62321-7-2:2017

THEEMN SN

Weigh Sampleand placeit
inavess

DA Hfe ]

:t> Add digestion reagent :>

//J\\jJD/EUuIJQ/é/&
Add test solution

FHEEAIME pH E .
<: Adjust the pH value ~N——

U

of the solution

FHER pH B
Adjust the pH value
of the solution

ME#ET7KER

) Make up with :'>

deionized water

|

AR pH
Adjust the pH value
of the solution

DRI
Digest the sample

!

RAN iEE
Cool and filter

A UV-Vis 747
Analyzed by UV-Vis

T = =1 ®A

-



CTI IE 18

HELRIT A2210480387103E
Report No.  A2210480387103E

4. %R Polybrominated Biphenyls (PBBs), %R —Zt Polybrominated Diphenyl Ether s (PBDES)

Rl &
Test Report

placeit in athimble

HERmTEET A HETIZEEL
Weigh sample and Extracted with

—

¥ 15 H i 18 H
Page 15 of 18

=

organic solvent

FRAEAEHUR

Concentrate the extract

{4

] GC-MS 4347 FH A e 2 7 ERARHUSRE A BN
<:| Make up with <:: Transfer the extract into a
Analyzed by GC-MS organic solvent volumetric flask
5. 33— HEsHs Phthalates (DBP, BBP, DEHP, DIBP)
=y £ s[5 \ e
Wjﬁf ;Tnnf iglie it =) EXTEZ% ﬁ;Jor Hznic —> BRI
Shsiiinia | . Concentrate the extract
inathimble solvent
AN | g EH 2 ok HU SR 2 2R 243
1 GC-MS 437 Hﬁf jkf%/aﬁ@?f Ef;;Hyﬁ/&gtffiﬁm
! e up wi <— ransfer the extract into a
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6. &, Fluorine (F), & Chlorine (Cl), & Bromine (Br), &t lodine (1)
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asample cup of bomb with oxygen oxygen bomb
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1 1C 43k PRI ER 17 Ve Vi
K—] Make up with K—]  Transfer the sample solution
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gl et e N ~ “B = SRS B g m i
Thisreport is considered invalid without approved signature, special seal and the seal on the perforation;
2 EREAFE AR ~ R SEEH PSSR - FREEEREEENATE - CTI A ERE
BT

The Company Name shown on Report and Address, the sample(s) and sample informati on was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
SAEERAGE REH ZHRER AT

The result(s) shown in this report refer(s) only to the sample(s) tested;

ARK CTI FHFEE > AMFHEEARE

Without written approval of CTl, this report can’t be reproduced except in full;

S AR S P RS AN BB P N EA R - ISR A -

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),

)Hll}fﬂl’lfﬂlllll(lIII|IIIl\lIllUlll'\H\\\\\l\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“\‘
6 T

the Chinese version shall prevail.

* k% $ﬁ%é§:ﬂt§ﬁ **k %
*** End of Report ***
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